item
No.

=
OO~ & =

11
12
13
14
15
16
17
18

Item
No.
19
20
21
22
23
24
25
26
27
28
29
29A

30
31
32
33

35

CABINET ASSEMBLY

Description

R e L
ROC. TOD-SUENG . v an vaimsnmmonves vanmanwsns dpserin sy s iniies
Cabinet Assembly, Left Side .......oviiniiiiiiiiiiiiaiiiienn
Panel, Upper Front......ccieeversescacsostossssnsosssancactinsses
Frame and Screen Assembly .......oiiiiiirerencaneieiaiaans
Panel Assembly, Bottom Front ...........ciieriiiiiniiiiiiirnenes
NUE T0:24 4o io v Y R T T
Strike: Boller CaIGH .. .i v s svavninsinis soivan s amisimiom v s s snes
ey A o T S G
Screw, #10-24 X 1/2 c v irivrrrrearanssnssanscasonsnssnnsnsnencns
Knob, CAbINEt DOOF .. scviivsisesnccusnsosssasussssorerasmanssnses
Cabinet DOOr ASSEMDBIY ....cvoveeeranerecerrassessessansnscssannes
Cabinet Assembly, Right Side . ......ociieiiiiiimiiiinienimenens
CABINOLBECK: v svss v wmnssmsessmesesbon s s @oias s v fr NG Vv
CabiNet TOP «ccvverncanersesscansonsssscsssosnoccsnceaigNseesne

THERMOSTAT

Description

Screw, #8 x 3/8 (2 Required) ....ovvvinee N
Knob, Thermostat. ....ooeeeeereeensnye e o i AT
Plate, Thermostat Trim .....ciuiueeee @ NP iaeneenireacoritnaennns
Cotter Key 1/16 X 1-1/4 covvvnvee MmN esetscrasaissrstiaananans
Washer, 3/16 Flat «..cocvveevoomalfieccerrrirriiessnnnccccenns
BPAND <55uxussanvossnanvamasy N rvsnn etk TLEE VRS SRNTF bET ws
Channel, Thermostat AdjuStingr. tu v vveirereeninenenaaaannanes
CICH PIALE oo s salsn Nammimwme s mmms bbbt 4800 S A RER s s
Housing, Thermostat . . £ A% v ivrinrirrananeraaiiriiianannns
Friction Disc, OUISIGENY- -« cociracaniiereesrsnsscccssassstenes
Coil Assembly, Bi-Metal Thermostat ..........coooveiiiiiianinnaens

Thermostat Assémbly Complete (Includes item No.'s 22, 23, 24,25

26, 27,28, 23X BNA 33) crevsecnmmcosnroransrnscssssssasnaeiinas
T T - 0. 1a - | P LR EEERTRTRRER
Rod, TRANMOBIAL. . ....covnresarivsnsnsonnonaranasssesusasssesorss
Bracket Assembly, Thermostat HOUSING . ...oovivvennniiniinenenen
Screw, 86 x 1/4 (4 Required) .....coovvnuiiiriarmanenncsnannaenen
ML § 32 LOOR v vma s msammn b b B SR RS S SRR
Draft DOOr ASSEMDIY .ot vveeeeiveenacreassrsssnccsocesconecnnnses

Part
Number
510866
510849
510547
512214
510672
512284
120717
510366
121407
121227
510127
511709
511972
512292
511710

Part
Number
121467
510180
511723
121267
120759
510182
511267
511258
511254
510185
511206

520407
121233
511789
511715
121244
121271
511660



item
No.
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
65A

66
67

Part

Description Number
i1t 4L 50 < U———————— et et R S LS SRR 121268
Nut 1/4 - 20 (6 Required) ....ccveeecrccsrssonncassanncnnnnneccens 120083
Washer, Firebrick Clamp (6 Required) ........ccceeevrniennnncnennes 510453
FireboX ASSEMDIY....cceseeoesessassessoccsnccsssrosasanaaassnnes 512279
Gasket, CatalySt . ....cicecisverssssoresssssnsansopssscasagesesnns 512308
Shigl, CRIBIVEL . ....cnnsnsvercinrsrvbmhssae dpsiEesssnaEemerevieee s 512271
Mt 5718 = 10 12 ROQUEBHY v« spovevmasvnbsnsinipos s iaansmanes 121676
Gasket, Flue Collar .......... T e A e A 512245
Colar. FIUE ... .., iseessissiesvsvsmesiaas et saiy e sy spassees 512244
Nut, 1/4 - 20 Hex (B Required)......ccccvivnnaanccnesannanasnncnes 121531
Screw 1/4-20x2 1/4" (2Required) .....ccvvueciiirerncnnaaaanes 121737
Nut 10 - 24 Keps (2 Required) ......oviiiinrennnneacaennerenenees 120717
Gasket, Rope (FIrebOX VENE) «...ouuiirerrriernrsnaennueenaanaannee 511573
Nut, 1/4 - 20 Square (6 Required) .....oovvivmaenneennns P e 120083
Washer 1/4 Flat (6 Required) .....cvvvveveirronreena@ifeeeaorees 121532
Screw #10 x 3/4 (4 Required) .......c.ooovuieuaanes @@ W BT T 121224
Nut, 1/4 - 20 Square (2 Required) ......covommrecBdeinnannienes 120083
Washer, Firebrick Clamp (2 Required) .......vv | O A ———— 510453
Retainer, Rear Brick .............. Fm— WO, O e 511104
Plate, Brick Retainer ........ccovvvnenennn e N e 511289
Nut, 1/4 - 20 Square (2 Required) ... .. & L N e R R 120083
Support Assembly Rear Brick ....... P o, N AR e e~ = 2 0 511103
Washer 1/4 Flat (2 Required) ... i beeeerrarenenrccccncaraaaanns 121532
Mantiold. Dialt ... o svinaves PN O PR S SRS 3 < 512321
Tinnerman (4 ReqUIfed) . ... . o b ceeccsesnnneranecsnaacssanasse 121378
Box Assembly, Manifold .. s et - - o oi it 512276
Gasket, Load DOOM. .../ N rsccsecsssssesscsccsrssasccccsenccces 511872
Shield, Floor ........e B PR e T 2 510857
Hinge, Pin (2 Requir€d)y . ... voeurrnrnrranmeenicncnannanarcnnnenes 510197
Door, Load-ChanfehASSemDIY . ovvvrereereiianacrennneeccaaiannnns 512335
Load Door Assémbly Complete-(Inciudes Item No's 62, 65, 66

T, T2 B A\ oo nennwnspivnnia vk s s db AT SRS A EEO vV 512336
NG RN s s e nanessssitspesssnssaasessesssdysnemasinsans e 510623

SCTOW,BRRIOL . ..ccoievnsesisnsrvsessnsassnssosasessesionsesnses 510578



Item
No.
68
69
70
71
72
73
74
75
75A

76

78
79
80
81
82
83

85
86
87
88
89
90
91
92
93

Part

Description Number
MG, WODH ;.. covsusiniisnnrsvesess SRRV SRR SRS IRITCEROS 510577
NULEB = 3D .. .. s siass s va iR T ER P e e A 121402
WaSher #8 Flat . ..c.ocvvevororsosoennessssisibasssssssnsnsrsssanas 121233
LBIOH oo sossnmnsd i sih s SRS E s s v R o e s Ho B8 510774
WaSher 1/4 FIal .. vcvveesavsecssascsasssarerecasassnnsssssscassne 120479
Nift. 118 = 20..0 0 consnaassmmpuvassessosssssmosneny s sos sy iies 121531
HENHIE vios oo csmnsanenisnsmesnysens cdosshsivsihssisdvsswomssanse 512004
e A - I e 511286
Ash Door Assembly Complete (Includes ltem No.'s 747576,77,78

TOAR0 BY ..o s s mmam S RS es  sa AR 2o S Ry 512007
BN, - coonvaimnrssmss il isnEyrsevisns epeves s ENERATFTEEEs 510774
R T T R e 121531
TTEPTO TR UL 8 20 SRae————s <% 8% TR L 120479
Gasket, Rope (Ash DOOT) «.ccevviiiiiiainncnensnrnrnergmeivece - 511573
Hinge Pin (2 Required) ..........c..s RNy i, B S 510197
AN PAN o v i sismsamsmiassesmmiansvcssnssv ol D e 511887
Liner, Firebox Right Sid€....vvenererieeaeeiiireaiitdoranencnanns 512242
Nut, 1/4 - 20 Square (2 Required) ............qt O~ S 120083
Grate (2 ReqQUIred) .o vvvvvevnernnnanenansta O T m—— 510160
Bracket “2” Assembly (Bottom) (2 Fleqwred) ....................... 512283
Screw #10 - 24 x 1/2 (2 Required) ...t o A P Tl 121227
Smoke Batflg. ...ccccrccsancovrnany AN iaininas A 510258
Clamp, Smoke Baffle (2 Required) /b . voeneneneenenrinnirennns 510583
Firebrick (13 Required......... P O e 510161
Pin, Hinge (Draft DOOr) ...ov s udecvetirenencneneanansnaeecanes 510165
Bracket "2" Assembly (Top)(Z Hequired) ........................... 511290
Handle, Wire (VENt LeVED) .5 e vevevnneecsssnsssessesnorcacscnenans 512240

Catalyst





